City of Los Angeles
Recycled Water Master Planning ‘

Los Angeles Department of Water and Power
and
Department of Public Works

Executive Summary

Prepared by:

In association with:
Smith October 2012



Contents

Preparing for Los Angeles’ Water Future

Outreach

Groundwater Replenishment

Estimated Costs

Non-Potable Reuse

Market Assessment

Supply Assessment

Barrier Supplement

Implementation Strategy

Acronyms

1

3

LA’s Current and Planned Recycled Water SUPPIY .....c.oeeeureeuecemreennecs 4
Meeting the Goal of 59,000 AFY 4
6

Advanced Water Purification Facility 7
Conveyance and Replenishment Facilities 9
10

Regulatory and Permitting Considerations 10
Groundwater Replenishment Pilot Testing 11
[...]
The existing distribution system has 45 miles of pipeline, two water tanks, and three
pumping stations. Existing recycled water infrastructure offsets approximately 8,000
AFY of potable water.

LADWP is currently planning, designing, or constructing expansions of recycled
water infrastructure that will deliver an additional 11,350 AFY.Together, this
infrastructure — in place or in progress — will provide 19,350 AFY of recycled water
for beneficial uses. Figure ES-4 shows existing and planned recycled water systems.

59,000 AFY

Alternative 1.
More Purple Pipe (NPR)

| Existing NPR: 8,000 AFY

m Planned NPR: 11,350 AFY
| Potential NPR: 24, 650 AFY
® GWR: 15,000 AFY

in Figure ES-3.

Alternative 2.

Meeting the Goal of 59,000 AFY

LADWP's current systems and planned NPR projects will deliver 19,350 AFY of the
59,000 AFY goal. The RWMP focus for the near-term was to determine the best
way to deliver the remaining 39,650 AFY of recycled water by 2035. Integrated
alternatives to achieve 39,650 AFY were developed around three themes, as shown

Definitions Used
in Master Planning

Existing:

Recycled water facilities
and customers as of
January 2012.

Planned:

Recycling projects that
are either in a stage

of final planning, design,
or construction as of
January 2012.

Potential:

Recycling projects that have
the potential to help achieve
future recycling goals for the
2035 planning horizon.

The integrated alternatives were evaluated against the recycled water planning

Moderate GWR/NPR

B Existing NPR: 8,000 AFY

m Planned NPR: 11,350 AFY
m Potential NPR: 17,150 AFY
H GWR: 22,500 AFY
Alternative 3. More GWR

H Existing NPR: 8,000 AFY
W Planned NPR: 11,350 AFY
B Potential NPR: 9, 650 AFY
m GWR: 30,000 AFY

Figure ES-3: Integrated Alternatives
to achieve Recycled Water Goals

4 | LOS ANGELES RECYCLED WATER MASTER PLANNING | OCTOBER 2012 B wonks

objectives to determine what combination of GWR and NPR projects would best
meet the City’s recycled water goals. Of the three alternatives shown to the left,
Alternative 3 — More GWR — was determined to be most beneficial for Los Angeles
since it performs better than alternatives with less GWR in terms of capital costs and
project implementation. The integrated alternatives analysis established the basis
for subsequent recycled water master planning.

The GWR and NPR Master Planning reports described in the following sections
were based upon achieving 30,000 AFY of recycled water use through groundwater
replenishment and 9,650 AFY through new non-potable reuse projects by 2035.
While these are the goals for GWR and NPR at this time, the actual amounts
implemented in the future are flexible in meeting the City’s overarching goal

of 59,000 AFY of recycled water by 2035 to offset imported water purchases.

The RWMP documents are intended to serve as a guide for future management
decisions and provide information regarding the trade-offs of adjusting the mix of
NPR and GWR as the recycled water program develops in the future.

amvor Sa%j

- = Los Angeles
SANITATION ~A7_|Department of
2| Water & Power



Valley

J < DCTWRP
N
Westside
Existing and Planned
Types of Reuse
Mixed Use
<1%
Industrial
48%
Dual Plumbing
<1%
HTP
Existing and Planned System Demands by Area >
16,000

14,000

12,000
10,000

AFY

8,000
6,000
4,000
2,000

Harbor Metro Valley Westside
Service Area

Note: Demand estimates represent total identified demand and do not account for lower actual
sales from the existing system or uncertainty of future customer connections to the planned system.

Legend

e Existing System Planned Pump Station
e Planned System @ Existing Tank
I:l Existing Customers - Planned Tank
- Planned Customers  [X] WRP - City
Existing Pump Station 24 WRP - Other Agency

— —
—

"= City Limits

Refer to page 23 for a list of acronyms

4 BWRP

Metro

24 ELWRF

24{ CRWRF

Harbor
X TIWRP

PNy 1 2
‘8. s

Los Angeles
Department of
Water & Power

Figure ES-4: Existing and Planned Recycled Water Systems

OCTOBER 2012 | LOS ANGELES RECYCLED WATER MASTER PLANNING | 5




Groundwater Replenishment

The preferred recycled water alternative from the integrated alternatives analysis
includes providing up to 30,000 AFY of recycled water for GWR by 2035. At this

time, it is envisioned to be implemented in two phases (see Table ES-1). The GWR
project schedule will be closely linked with the timing of the San Fernando Basin
Groundwater Treatment Complex (discussed further in the Implementation Section).

Table ES-1: GWR Projects Implementation Schedule

GWR Project Phases Imported Water Offset Target Year
GWR Project - Phase 1 15,000 AFY In service by 2022
GWR Project - Phase 2 Up to 30,000 AFY In service by 2035

Figure ES-5 illustrates established GWR processes that begins with treating recycled
water at an advanced water purification facility (AWPF), conveying the water to
spreading grounds, and allowing that water to percolate into natural underground
aquifers to replenish the groundwater basin. It will take at least two years for water
released into spreading basins to reach the well field for extraction.

CONVEYANCE & REPLENISHMENT

Stormwater *

r4.y - ‘v
Hansen Sgrehdlng Grounds To Treatment and
. Existing and and Pacmma Spreadlng Distribution
DCTWRP New Pipelines /Grounds (EX|st|ng)

Reclaimed Advanced Water
Water Purification Facility

Groundwater
Well (Existing] o
o ©

Figure ES-5: GWR Concept

The GWR Master Planning Report is one element of the RWMP documents. The
report developed and analyzed GWR options with respect to the science, technology,

AR BT WA RIR T s regulatory, and cost arenas to support the pursuit of using purified recycled water to
replenish Los Angeles’ groundwater basins — a significant, local source of the City’s
drinking water supply. GWR focuses on leveraging existing City assets: 1) water rights
and existing facilities to add and extract water from the San Fernando Basin; and 2)
ownership and operation of the nearby DCTWRP, which has a maximum design flow
capacity of 80 million gallons per day (mgd).

A key planning parameter for GWR was the amount of water available that

could be treated in the AWPF. The amount of incoming wastewater (influent) to

DCTWRP and other demands for recycled water was considered. Assuming that

all available flows in the wastewater collection system are routed to DCTWRP

(and not to other water reclamation plants), DCTWRP is expected to meet

existing and planned NPR demands, both phases of GWR, as well as other current
e apr uses. These uses ir?cllfde approximately 2 mgd for in-plant reuse and up to ?7 mgd
for Lake Balboa, Wildlife Lake, the Japanese Gardens, and the Los Angeles River.

Los Angeles
SAN ITATIO N nepanment of

6 | LOS ANGELES RECYCLED WATER MASTER PLANNING | OCTOBER 2012 B wonks Water & Power



Table ES-2 summarizes AWPF production
capacity and annual NPR and GWR
recycling for Phase 1 and Phase 2.
Assumptions for the AWPF sizing include
the following:

= All recycled water for both GWR and
NPRis treated at the AWPF. While this
assumption was made for conservative
AWPF sizing, it is likely that some NPR
customers will continue to use Title 22
recycled water.

= Purified water is recharged through
existing surface spreading grounds,
which have limited availability in
extreme wet years due to substantial
stormwater recharge

Table ES-2: GWR Flow Summary

Parameter Phase 1 Capacity Phase 1and 2 Capacity

AWPF Product Water Capacity 25mgd 35mgd

AWPF Annual Production Potential

® Non-potable Reuse 5,000 AFY 5,000 AFY

® Groundwater Replenishment 15,000 AFY 30,000 AFY
Total 20,000 AFY 35,000 AFY

Note: Existing spreading grounds may be unavailable for replenishment of the AWPF product water during extreme wet weather
conditions when stormwater takes precedence over purified recycled water. To achieve the full 30,000 AFY of GWR in wet years for Phase 2,

additional recharge facilities (such as injection wells) may be needed.

While purified recycled water can be
delivered to spreading grounds at a
relatively steady rate throughout the
year, stormwater fluctuates seasonally
and annually. Therefore, the spreading

Advanced Water Purification Facility

Figure ES-6 shows the major treatment
processes that exist for DCTWRP
(through tertiary treatment) and that
are proposed for the AWPF, which could
be sourced with secondary or tertiary
water as demonstrated in pilot testing
(discussed later). A series of advanced
treatment processes, including
membrane filtration, reverse osmosis,
and an advanced oxidation process
(AOP) that includes ultraviolet light and

Preliminary Primary Secondary

-

Trash and grit
screened out

=

Solids settle to bottom
or float to the top

Los Angeles
Department of
Water & Power

SANITATION
PUBLIC WORKS

Beneficial microbes feed
on solids & organic matter

hydrogen peroxide, would be added to
DCTWRP reclaimed water to produce
purified recycled water that replenishes
the City’s groundwater resources and
supplements potable water supplies.
An alternative AOP process using ozone
and hydrogen peroxide has been

pilot tested and could be used as a
substitute.

Preliminary/primary treatment removes
up to 85 percent of solids that are

Cloth filter further
removes fine particles

Chlorine
disinfection

“

* Lakes and oceans
+ Non-potable reuse (Title 22)

1] § e

Microfiltration

grounds may be unavailable for
recharge of the AWPF product water
during extreme wet weather conditions
when stormwater takes precedence
over purified recycled water.

screened out, settle to the bottom or
float to the top of tanks. Secondary
treatment removes organics and
suspended solids, using beneficial
microbes that feed on them. Tertiary
treatment removes remaining solids
with filtration and disinfects with
chlorine to kill bacteria, viruses and
other micro-organisms. Advanced
purification removes additional
organics, micro-organisms and salts.

Advanced Purification

Advanced Oxidation
Process

Reverse osmosis

e

+ Non-potable reuse (Purified recycled water)
+ Groundwater replenishment

Figure ES-6: DCTWRP and AWPF Treatment Process

OCTOBER 2012 | LOS ANGELES RECYCLED WATER MASTER PLANNING | 7



Emergency Lab/Office
Warehouse Generators Building

+— Maintenance
Building

'Headworks:
Japanese :CompressorI '
Garden Building 1

Phase1 :+ Phase2 . Edualization] ! Primary Flow EQ

Primary Primary : Tanks |

o o Phase3 '
n Clarifiers Clarifiers (
Parking i i :anary Clarlflers):

Administration —
Building Phase 1 Phase 2
Aeration Tanks PEERENS Wet Weather Storage
(Under Construction)
Parking —
Multi-Purpose &
Office Building

Wet Weather Storage
(Under Construction)

KEY

W - Existing Facilities
- New AWPF and
Supporting
Facilities

Dechlorination Building |:| - Other New Facilities

: ' Title 22 Pump £
1 Station

Figure ES-7: Aerial View of DCTWRP Preliminary Site Plan

Five viable sites were identified as candidate locations for the AWPF at the City’s
DCTWRP and Valley Generating Station (VGS). Although all five sites will be carried
forward for environmental documentation, the City’s preferred site location for the
AWPF is located at the southwest corner of the existing DCTWRP based on analysis
of proximity to existing facilities and staff for economics of operation, proximity to
flood control facilities, and location of other future treatment process expansion
opportunities. Figure ES-7 shows an aerial view of the DCTWRP with proposed

AWPF improvements shown in blue.
Donald Cilillman WaterReclamation Plani

Los Angeles

8 | LOS ANGELES RECYCLED WATER MASTER PLANNING | OCTOBER 2012 Bt N IS b




O < Pacoima Spreading Grounds | Hansen Spreading Grounds
Proposed Pipeline @®

Proposed

Injection Wells Tujunga Wellfields Proposed Pipeline

Tujunga
Spreading
Grounds

D Strathern Wetlands Project
"*.. [Rinaldi-Toluca Wellfields

Existing 54” Pipeline . ©

Figure ES-8: Facilities Vicinity Map

Conveyance and Replenishment Facilities

After the water is treated in the AWPF, it will be conveyed by an existing pipeline to
existing spreading grounds to replenish the San Fernando Basin. Ultimately it will be
extracted using existing wells and provide a safe, reliable, local supply of water.

For Phase 1, all of the water can be replenished through surface spreading at the
Hansen Spreading Grounds (HSG). For additional replenishment in Phase 2, both
the HSG and Pacoima Spreading Grounds (PSG) would be used. However, two
options were considered since existing spreading capacity may not be adequate
for replenishment of up to 30,000 AFY during extreme wet years. Two options are

considered for Phase 2: {EVIE TCEG i KT

= Phase 2 Option A: assumes surface spreading at both the HSG and PSG

= Phase 2 Option B: assumes surface spreading at both the HSG and PSG, plus
recharge through potential injection wells and/or surface spreading at the
Strathern Wetlands Project

The HSG and PSG are shown in Figure ES-8. Purified recycled water will be conveyed
from DCTWRP to HSG through the existing 54-inch pipeline during Phase 1. A new
pipeline will be constructed to connect the 54-inch pipeline with PSG for both Phase
2 Options A and B. For Option B, the injection wells will be located along this new

pipeline route. Pacoima Spreading Grounds

LA
D, |Los Angeles W=
[R5 oy OCTOBER 2012 | LOS ANGELES RECYCLED WATER MASTER PLANNING | 9



Estimated Costs

GWR project costs were evaluated for
all options for the costs to design and

Table ES-3: Conceptual-Level Costs for All GWR Project Components

Costs

build the project facilities (capital costs) Component e Annual 0&M Costs
and the costs to operate and maintain Phase 1 6285 M $9.26 M
the facilities (O&M costs). Capital costs
. . Phase 1and 2
include improvements for the AWPF - —

. = Without Injection Wells $379M $17.0M
and spreading grounds, and O&M costs

= With Injection Wells $415M $179M

include power, chemicals, labor, and
equipment replacement for the AWPF.
Table ES-3 summarizes the conceptual
level opinion of probable costs.

Notes:

1. All costs are in 2011 dollars

2. Includes 30% contingency and 30% implementation costs

In order to evaluate cost-effectiveness of recycled water projects, the costs need to be compared against the status quo.
Recycled water is a local supply that would offset the need to purchase imported water that originates from Northern California
and the Colorado River. With expected increasing costs of imported water, today’s investments are estimated to be more cost-
effective in the future. Refer to the Financing Options section for a comparison of projected imported water costs and recycled

water project costs.

Regulatory and Permitting Considerations

The use of recycled water for groundwater recharge is
carefully regulated under several state laws and regulations
to ensure protection of public health and water quality. The
CDPH and RWQCB have regulatory oversight of groundwater
recharge projects in the Los Angeles basin. In addition,

the project must comply with the California Environmental
Quiality Act (CEQA) and the National Environmental Policy
Act (NEPA). NEPA is required since the proposed project is
located on federal land (DCTWRP is located on land owned
by the United States Army Corps of Engineers). NEPA will

also be required if federal funding for the project becomes
available. Planning and permitting activities include public
outreach; the IAP; regulatory coordination with CDPH, Los
Angeles RWQCB, and the State Water Resources Control Board
(SWRCB), and others; and environmental documentation. As
part of the RWMP process, a permitting strategy has been
outlined that clearly defines the path forward for obtaining
regulatory approval to implement a GWR project.

The primary drivers for the City’s planning decision to
utilize advanced treatment of recycled water are related

to regulatory requirements for blending, which affects the
desired recharge goal of 30,000 AFY. Under the CDPH 2008
draft groundwater recharge regulations, it is expected that

10 | LOS ANGELES RECYCLED WATER MASTER PLANNING | OCTOBER 2012